TEST REPORT

Report Reference: TR4094/245985
Bureau Veritas
Submitted By: Camira Fabrics, Meltham Mills, Meltham, West Yorkshire, ansclllmfr
HD9 4AY, United Kingdom Services UK Lt
F.A.O: Luke Russell 31 Kingsland
Grange
Woolston
Order Date: 18" March 2020 Order No: 83A08177 Wgrr:iﬂggpﬂ
esnire
WA1 4RW
Date of Receipt: 18™ March 2020
Items Tested: Deca
Colour: Black
Style No: 1
End Use: None Given
Claimed: None Claimed
TEST METHOD PASS | FAIL
Flex Test ISO 7854: 1997 Method B to 400,000 Cycles $ See Results
$ Subcontracted Test
Results: As detailed in this report
Observations: Re-write of 231862 to show Item Tested change.

Authorised By: Z. Wells

Issue Date: 20" March 2020

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW
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TEST REPORT

Report Reference: TR4094/245985
Items Tested: Deca
Colour: Black
Style No: 1
End Use: None Given
Claimed: None Claimed
Date of Receipt: 18™ March 2020
Date of Test: 15% July 2019

Test Specification:

As listed on previous page

Deviations: None
ASSESSMENT OF SCHILDKNECHT FLEX DAMAGE AT 400 000 CYCLES
Specimen 1 2 3 4 5 6
Number (Length) (Length) (Length) (Length) (Length) (Length)
Deterioration in 1 1 1 y 1-0 1-0
Appearance
Slight to Slight to
-Igg?r?acg);fe Slight. crgasing, Slight_ cre_asing, Slight. crgasing, Slight_ cre_asing, crr:e(l)s(;jiﬁ;tﬁo Crr::gﬁéa_tﬁo
(if any) wrinkling. wrinkling. wrinkling. wrinkling. discolouration | discolouration
or flaking. or flaking.
Depth of Nil Nil Nil Nil Nil Nil
Cracking
Number of
Cracks of the 0 0 0 0 0 0
Lowest Grade
Length of
Longest Crack
of N/A N/A N/A N/A N/A N/A
the Lowest
Grade (mm)
N/A = not applicable
Deterioration In appearance Depth of Cracking
0 None Nil no cracking
1 Slight A surface or finish crack, not exposing the cellular
or middle layer
2 Moderate B cracking into but not right through the middle layer,
or, in the case of single-layer coatings, not exposing
the base fabric
3 Severe C cracking through to the base fabric
D cracking right through the material

A N=s VI

UK Deputy Operations Manager

Z. Wells
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